



# **Schedule for today**

#### Morning:

- Nutrition and you
- Insulin dose calculations
- Sick days / ketone management
- Physical activity
- Diabetes quick care guide
- Blood glucose logs
- Expectations for follow-up care
- Pathways to diabetes technology
- Research

#### Afternoon:

- Meet with Child Life Specialist
- Meet with diabetes provider
- Wrap-up with nurse educator















# Carb counting home recipes

#### Let's work on your favorite recipe:

- 1. List out the ingredients and amount in the whole recipe
- 2. How many servings or portions will it make?
- 3. Find out the carbohydrate amount for each ingredient used
- 4. Add up all the carbohydrates
- 5. Divide total carbohydrates by the number of servings to find the carb amount for one portion







Olivia



# **Insulin Dose Calculations**





lsed to ca	Iculate the dose of rapid-acting	insulin to <u>cover carbs</u> in food / di	rinks
	Grams of carbs	Oarth da aa	
	Insulin to carb ratio	= Carb dose	

Used to calculate th	e dose of rapid-acting in	sulin to <u>low</u>	<u>er</u> a high blood glucose
Current Blood Glucos	se – Target Blood Gluco	se	
Corre	ection Factor	_ =	Correction Dose





Example:	Insulir	n to	carb ra	atio = 1: <mark>10</mark>	Corr	ection Fa	ctor = <mark>50</mark>	Target	BG = <mark>1</mark>	00 day / 150 r	night
Meal	Breakt	fast		_							
Carbs eating BG now	60 240	_÷	10 100	_(carb ratio) _(target) =	140	÷50	(correct	ion factor)	= <u>6</u> + = <u>2.8</u>	_Dose for food _Dose for BG	Add insulin dose for food and BG together
							Total in	sulin dos	se <u>8.8</u>	units	
									1	8.8 units wou DOWN to 8.5	ld round units of insulin



8 hour "rule"	
Do not give a correction dose for high	blood glucose if it has been less
than 3 hours since last Humalog/Novol	log injection. Cover carbs only!
This is important to provent insulin	
stacking of Humalog/Novolog that can lead to low blood glucose	
<ul> <li>Humalog/Novolog is working to lower glucose in the body for 3 hours</li> </ul>	HUUKS
<ul> <li>Humalog/Novolog is working to lower glucose in the body for 3 hours</li> </ul>	

hour "rule <sup>3</sup>	• •		
ample: Time	BG	Carb Dose	Correction Dose
Breakfast 8:00AM	280	Yes	Yes
Snack 10:00AM	170	Yes	No, it has only been 2 hours since last Humalog/Novolog injection
Lunch 12:00PM	218	Yes	No, it has only been 2 hours since last Humalog/Novolog injection
Snack 3:00PM	298	Yes	Yes, it has been at least 3 hours since last Humalog/Novolog injection and glucose is high
Dinner 5:00PM	236	Yes	No, it has only been 2 hours since last Humalog/Novolog injection
Bedtime 9:00PM	315	No, not eating	Yes, it has been at least 3 hours since last Humalog/Novolog injection and glucose is high. Use bedtime target BG to calculate dose.
Overnight 2:00AM	125	No, not eating	No, glucose is in-range so no correction dose is needed

### Frequently asked questions about insulin dosing

#### **Question #1:**

I calculated my child's insulin dose for breakfast and I got an answer of 3.9 units. Can I just round up to 4 units?

- · We teach you to round DOWN to reduce the risk of low blood glucose from too much insulin
- You would round DOWN to the nearest half unit increment, which would be 3.5 units

#### **Question #2:**

My child's blood glucose at bedtime is 130 mg/dL. Their night time target is 150 mg/dL. Do I need to feed them uncovered carbs to get their blood glucose at or above 150 mg/dL before they can go to sleep?

- No, your child can go to sleep with a blood glucose of 130 mg/dL
- The night time target is only used for dose calculations when correcting high blood glucose at bedtime/overnight; your child does not have to be at or above the night time target before going to sleep

### Frequently asked questions about insulin dosing



#### **Question #3:**

My child's blood glucose at 3:00AM is above their night time target BG. I calculated a correction dose of insulin and I got an answer of 0.3 units. Do I give any insulin?

• No, anything less than 0.5 units would round DOWN to 0 units of insulin. Your child can go back to sleep!









Ketone level	Action to take
Negative, Trace or Small	<ul> <li>If blood glucose is above range:</li> <li>Give usual correction dose for high blood glucose</li> <li>Drink extra water</li> <li>Check blood glucose and ketones every 3 hours until ketones are negative</li> </ul>
Moderate	<ul> <li>If blood glucose is above 200 mg/dL:</li> <li>Give usual correction dose x 1.5 = insulin dose to give</li> <li>Drink extra water</li> <li>Check blood glucose and ketones every 3 hour and give corrections until ketones are negative</li> <li>If blood glucose is under 200 mg/dL:</li> <li>Give sugary liquids like Gatorade (do not cover with insulin)</li> <li>Recheck blood glucose every 15 minutes until blood glucose is above 200, and then give extra insulin for moderate ketones.</li> </ul>

# **Ketones: Dosing Table**

<ul> <li>If blood glucose is above 200 mg/mL:</li> <li>Give usual correction dose x 2 = insulin dose to give</li> <li>Drink extra water</li> </ul>
<ul> <li>Give usual correction dose x 2 = insulin dose to give</li> <li>Drink extra water</li> </ul>
Drink extra water
Check blood glucose and ketones every 3 hours and give corrections until ketones     are negative     arge
If blood glucose is under 200 mg/mL:
Give sugary liquids like Gatorade (do not cover with insulin)
<ul> <li>Recheck blood glucose every 15 minutes until blood glucose is above 200, and then give extra insulin for large ketones.</li> </ul>

<u>\_\_\_\_</u>



# When your child with diabetes is sick

#### What can happen?

- Blood glucose levels may rise due to the body's stress response of illness
- Ketones can develop, even with normal glucose levels
- · More insulin may be needed to prevent or treat ketones

#### What should I do?

- Keep your child well hydrated
- Monitor glucose and ketone levels every 3 hours
- Please refer to the "Sick Days/Ketone Management" handout in the Appendix section for additional guidelines on managing Sick Days with diabetes



# What do you do if...



Your child wakes up in the morning and says they are not feeling well and that their stomach is upset.

- Check blood glucose and ketone levels
- · Review "Sick Days/Ketone Management" handout to see if additional insulin is needed
- Continue to check blood glucose and ketone levels every three hours until your child feels better and ketones are negative

#### Scenario #2:

Your child is sick and has large ketones. Their blood glucose is 150 mg/dL.

- Give carbohydrates (without insulin) to get the blood glucose above 200 mg/dL so extra insulin can be given for the large ketones
- Once blood glucose is above 200 mg/dL, give double the normal correction dose for the large ketones
- Continue to check blood glucose and ketones every 3 hours while your child is sick



# <section-header><section-header><section-header><image><image><list-item><list-item><list-item><list-item>

# Unplanned versus planned activity

#### **Unplanned activity**

 Eat a 15g snack without insulin (depending on pre-activity glucose level)

#### **Planned activity**

 If going to be active within 1 to 2 hours after a meal or snack you can subtract 15g from the total carb count that you dose insulin for

**Example:** 60g – 15g = 45g

\*only dose for 45g due to anticipated activity\*



# What do you do if...



#### Scenario #1:

You and your child are going on a 1 hour bike ride. You check their blood glucose before leaving and it is 155 mg/dL.

- · Have your child eat a 15g snack (without insulin) in anticipation of the activity
- · Bring BG meter, Medical ID, extra snacks and water with you on the bike ride
- · Check blood glucose in 30 minutes and eat another 15g snack if blood glucose is dropping

#### Scenario #2:

Your child has been invited to the neighbor's house to jump on the trampoline. You check their blood glucose beforehand and it is 75 mg/dL.

- Have your child eat/drink 15g of fast-acting carb (without insulin) since blood glucose is borderline low
- Recheck blood glucose in 15 minutes to make sure the blood glucose is going up before starting activity
- Once blood glucose is above 100 mg/dL, give your child an additional 15g snack with protein and fat (without insulin). Check blood glucose again in 30 minutes.

# What do you do if...

#### Scenario #3:

Your child wants to go to the park and play on the playground. You check their blood glucose before leaving and it is 280 mg/dL.

- Check for ketones since the blood glucose is above 250 mg/dL before activity. If ketones are moderate or large they should not exercise. Follow guidelines in the "Sick Days/Ketone Management" handout.
- Your child does not need to eat a snack prior to activity with an elevated blood glucose of 280 mg/dL. Check blood glucose in 30 minutes to see if it is coming down on its own with the activity.

#### Scenario #4:

Your child is playing in a competitive soccer game. Their blood glucose was 180 mg/dL at half time, but after the game the blood glucose has spiked up to 350 mg/dL without any carbohydrate intake.

• The sharp rise in blood glucose is likely due to an adrenaline response from the game. Give at least half correction for high blood glucose after exercise as it may drop on its own over the next few hours.

Olivia



# **Diabetes Care Quick Guide**





# **Blood Glucose Log**

Current Dose	Exam	ole 🛛	Dose	Curre	ent Do	se	Exampl	e Br	eakfas	st	Lunc	h	Dinne	er			Comn	nents		
Lantus dose a.m.	12			Carb	Ratio		1/20													
Lantus dose p.m.	12			Corre Facto	ction r		1/50													
				Targe	t BG		120													
Date:			1	1			to I		ha	1	1	1	1	1	1	1	1	1	ho	
	12 a.m.	3 a.m.	6 a.m.	7 a.m.	8 a.m.	9 a.m	. a.m.	11 a.m.	noon	1 p.m.	2 p.m.	3 p.m.	4 p.m.	5 p.m.	6 p.m.	7 p.m.	8 p.m.	9 p.m.	p.m.	11 p.m
Blood Glucose:																				
Carbohydrates:																				
Insulin:																				
Parent comments				•						•	•								•	
Date:			-									-			-					
	12 a.m.	3 a.m.	6 a.m.	7 a.m.	8 a.m.	9 a.m	10 .a.m.	11 a.m.	noon	1 p.m.	2 p.m.	3 p.m.	4 p.m.	5 p.m.	6 p.m.	7 p.m.	8 p.m.	9 p.m.	10 p.m.	11 p.m
Blood Glucose:			-		-							-		-	-			-		
Carbohydrates:																				
Insulin:																				
													-					•	•	



## Honeymoon period

- Shortly after diagnosis the remaining beta cells can continue producing insulin for a temporary period of time
  - Insulin production varies in quantity and duration from person to person
  - o Likely need to inject less insulin during this time
  - May need more frequent insulin dose adjustments
- This does not necessarily happen to every person with Type 1 diabetes





# **Diabetes clinic follow-up**

- First diabetes team visit in 2 to 4 weeks
  - o Expect a longer visit
  - o Will see provider, nurse, dietitian and social worker
- Follow-up appointments every 3 months
  - o Bring blood glucose meter to all appointments
  - o Visit with provider and diabetes nurse educator
  - o Diabetes team visit once per year or as needed
  - Small finger poke to measure Hemoglobin A1c level



See "Why the Diabetes Team Visit?" (PE2419) in Part 2 Handouts.

# Hemoglobin A1c



- Average blood glucose over the past 3 months
  - Measures the amount of glucose that attaches to hemoglobin on red blood cells
- Recommended goal is less than 7% for those under 18 years old
  - Well-controlled diabetes reduces risk for potential long-term complications from diabetes

HbA1c %	Average BG (blo readings measured deciliter of blood (	ood glucose) glucometer l in milligrams per mg/dl)
5%	97	GREEN
6%	120	(in recommended
7%*	150	range)
8%	180	YELLOW
9%	210	(above range – consider changes)
10%	240	
11%	270	RED
12%	300	(above range -
13%	330	changes needed)
14% and above	360 and above	

See "About Hemoglobin A1c" (PE1517) in Part 2 Handouts.



# <section-header><section-header><section-header><section-header><section-header><section-header><section-header><section-header><section-header><text><text><text>

iabeles leann is av	ailable 24/7 for urgent concerns							
Urgent questions	Completely out of insulin							
206-987-2000	Gave too much or too little insulin							
Gave the wrong insulin (example: Humalog vs. Lantus)								
sk the operator to page the	<ul> <li>Insulin pump problems that you or the pump company can't fix</li> </ul>							
iabetes team for you	<ul> <li>Low blood glucose (under 70) and not responding to treatment</li> </ul>							
	<ul> <li>Moderate to large ketones that continue after treatment. Follow the steps in the "Ketone Management Guidelines" handout for how to treat moderate to large ketones.</li> </ul>							
Emergency	Glucagon/Baqsimi has been given							
Call 911 or go to the	<ul> <li>Presence of large ketones with one of the following:</li> </ul>							
emergency department	o Chest heaviness							
	<ul> <li>Vomiting more than twice in 2 hours</li> </ul>							
	o Trouble breathing							
	<ul> <li>Change in mental state</li> </ul>							









Olivia



# **Pathway to Diabetes Technology**



# <text><text><text>











### What is Insulin Pump Therapy?









 Which insulin is used in a pump?

 Rapid acting insulin is the only type of insulin used in the pump Humalog/Novolog

 Image: Contract of the pump of t







# What now?

#### **Next steps**

- 1. You don't have to decide today to use CGM or a pump. Do some research and think about what is best for you or your child or **YOUr** family
- 2. Have a conversation about technology with your provider at future visit
- 3. We will write the prescription

Master basic skills: if technology fails, blood sugar checks and insulin injections are needed







Hope. Care. Cure."